XCERMICZOHABEZR BHRACBEDTHICEREL TS W,
Before beginning assembly, please read these instructions thoroughly.

OKNRIFEITIBICFHEAL THD £T, AV TV APV DRIRDIRIC @AV TF AP/ —YTHT BRI, EXAVPEREEL IBNELS
SEICLTLEET W, XU TFHYAPHEITORENLEH IR, BELKS lcRZEMITTLREE WL,
DOIRFEES U [FUHI——HBAELTEBAVEGDE T,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

IKKyOSHD

HE FINEST RADIO CONTROL MODELS

HKUBBROSH, FERMHEELETZHANBDET, (fn2%)
*Specifications are subject to change without prior notice! No. 30614
© Copyright 2025 KYOSHO CORPORATION / 2 ENTin & a5

30614-MM07




BED-HDFZEIE SAFETY PRECAUTIONS

3T - EFTORICBT BHTRH LT,

Please read carefully before assembling and operating your model.

BE<—7 ERPREFICERGHREDSRET RN H5EHRERLET.

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bit<w—7 EHCHEDORER LGS, PoTRWTENWI EETRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ CDEmid. AEHNGERIFHIEETT, METRHYEEA !
This product is a fully functional radio control model. It is not a toy!

@ CDEMERLGTSHIC, ETHOMIITY, EITRDAVT VA T30 EEZBEIHVET,

To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 VAV EBHPRBRADEMIT. BULSZHRSEXEGERHTN. REDK (BRER) FhORELHYET,

Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COEREREICBRS IBHICTROFEE, BTHEFYILTY,

In order to operate the model safely, adhere to following instructions:

Ve
g% *TOMAEFSLVEERPIBICERGRENRET ZAELH2EHEERLET,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
\
e N
\ ®
n 7
-1
PROHIBITED
P A CHICR T HFEZREE THTH LTV, Ffe, MU TUTAHRIE BIIBHERT - DERITHETIC LEWTLREL,
NGEHR BREERHN>TWBANCT RN A ZERITHERITHEIITS BIEPRENG EDREICEY T,
fEELN, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.
seek advice from modelers who have experience in assembling models.
=31 ik
PROHIBITED PROHIBITED
P NEGFERRR. EDDFEBRABYETDT, +EFBELTLEEL, Bl - ATFH - RDIEL TIEETETRENTLREL,
Fle. NEBBFROWVDIHSHCOIEE - REIF ST TIREL, EHOFEREBZVET,
This product includes many small, sharp objects, so it should be kept out Do not operate in crowded places, near children or pets, or on public
of the reach of children. streets - it may cause serious injury.
\. J




2k
}J/\A/ ~ PROHIBITED
- -
S\ JE
/ PROHIBITED
P 7O REGROEMTRED DR, P EBEDEENED LU,
BT B LY FO—ILATELGLRY ., FEPEHRDFERIC I QIITETZRELTRAZANTLLLEY, BERFHAOEEETEE
"YEY, 5L BROBEPERORRICEYET,
Always check the radio batteries! When the model is behaving strangely . .!
With weak dry batteries, transmission and reception of the radio fall off. Immediately stop the model and check the reason. Do not operate the
Models may become out of control under such condition, which may model until the problem is solved. This may lead to further trouble and
cause serious accidents. unforeseen accidents!
ik
PROHIBITED
P ETEETEWIF VSR,
1.BRODEL RERE,
2LER, BEWNET A,
XANTAZEEEDRAICHEVET, £eo edblicy. tADKERKICEY FT,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:
1. in residential districts and parks!
2. indoors and in limited space!
L * Non-observance of the above may be cause for personal injuries and property damages.
( E g3 S .
=0 *EHOT HEORBRBIEDT6, RDZEZHTETFTY LT,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
.
e
=31 2k
PROHIBITED PROHIBITED
PR L TV BB, PG EZANGENTLIREL, P ETEROE—2—PAE—FOY bO—F— A EO>TVBEDT,
Do not put fingers or any objects inside rotating and moving parts! THLREVWTLIEEL, Y7 FORNAHY £,
Motor and ESC may become very hot after use.
Please avoid touching as it may cause burn.
.
(" 33z
AE *TOHBPZETFSLVWERBEREOHEL I, MEEHHRETIBNDHVET,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
\.
(
ik
PROHIBITED
PHyR—PZ Y= FSAN—GEETEDORYFWNIETERLT P RET HIFBIFERNOBRIUCTER L. FEEZTO>TIREL,
CrEEW, Painting must be done only in a well-ventilated area.

All tools require careful handling to avoid injury.




P ETED. ETETEEVRILTERAA Y FEOFFIC L, BIREXE
HOBMWZRYNLTILEWN., RIFFOBHBOHER - RENG EBR
BHELBIET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Hik
PROHIBITED

7T FDEBTT AT BENDH Y T O TEMEISEDF Y
LBEWTLIEEL,
Do not point the antenna towards another person.

=31
PROHIBITED
P ETEE. BT RT A EEELTLREL,
Always run your car with the body shell mounted!
=31
PROHIBITED

P TEEDBPATOETIE. BEDRERICHY ETDTHEPHIZEL,
Vv V=IO LLGEOIBEDEZITNSET S,
e Bt BRIDZBNET B,
CKfeE Y B
Do not run your car on ground:
« that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

2k
PROHIBITED

P[5 CARE DA TRETETEEHEOTLREL,
BEICEY AV FO-VARETEEDRRAICGEYEY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may
cause injury.

ik

PROHIBITED

P REDR GRHAPEEDE VGG EFRBBOREIRI LEVT
fEEL,
Do not store this model in hot or humid conditions, or in direct sunlight.

P EHRIC. BEPDOERBEHNMEA TWVEWLHRERL T IEEL,
Check all screws, nuts etc. on a regular basis for looseness.

P MHIEF T2 3 28— LN DIARPERDUGEIE LIEWNTLEEL,
HEDRREGDET,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.




fttlcZ A Z 540 / ITEMS REQUIRED FOR OPERATION

HIICTIcnELGTIER
Tools required EATATAORRLICIE. +HERLTLEEL,
3= CAUTION: Handle tools carefully!
II'E\
*v MZASDTWBIE —fgMGE TR Tt —LERLENLETRE
TOOLS INCLUDED Tools Accessories and recommended tools
WAL VF WxoOovo# WSIARVF B No.36231 BAAELYF RS AN—
Hex Wrenches Screw Cement Needle Nose Pliers SPFATITYI—T— Hex Wrench Driver
. ) SP KNIFE EDGE REAMER No.YKWO015B

<1

—=osC

KANAITOOL 6/ L > F K54 13—(1.5mm)

—H{[ = [

(I = KANAI TOOL Hex Wrench Driver(1.5mm)
! m = — =
Thread Loch - No.YKW020TC
ol ; ms . L KANATOOLSRL Y F3-mmF 4y -
@ cissors @ mR '? H—HhxA l\ FRER KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
B+ZEL>F é Policarbonate Paints
5 ——1
Cross Wrench 5

_
© No.YKW0258

KANAITOOL 6/ L > F 54 13—(2.5mm)
KANAI TOOL Hex Wrench Driver(2.5mm)

& Il=——=1]
BARY AR5 AN~
W R No.YKWO055BXB

KANAITOOL R 7 &2 K54 /3—(5.5mm)
KANAI TOOL Box Driver(5.5mm)

() Y S S—)

No.YKW070BXB
KANAITOOL Ky 7 Z K54 13—(7mm)
KANAI TOOL Box Driver(7mm)

i

W=/ \—
Wire Cutters

W sc222@/ sc223@
avLUF
Shock Wrench

Instant Glue

BAHYR2—FA7
Sharp Hobby Knife

[T 777777 i

2F v X )VIHY—RIESC(RE— ROV bO—5—) ESEGHE (TOR) FRCERY—R - St 7Y T AR
Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller). Suitable servos, receiver, battery & electric speed controller
0 nFy MelkaF v vrY—RiEscoyokpaETy, MIXER B —5
@This kit requires a 2 channel radio control set with 1 servo and 1ESC. Transmitter an 0
) s _ ) No.82147 , Servo )
@ TORDEERWME, TORICNBOFPEESEZICLTIREWL, Syncro 24GHZER Sty b D No.82280 MAX
@For more information on the transmitter, kindly refer to the (v A ORE2{E) 0.022 D | 29mm
instruction manual of the transmitter. Syncro 2.4GHz Tx/Rx Set ZE;;TOKSSON -09MW/
(w/Gyro) MAX 21mmy
No.37061 po
O—704%—7% MAX 41mm

JU « <> 240S KS4241-08M
Low Profile Servo
LE MANS240S

WETRNY T — W 7ES o _
Battery Battery Charger MESC(RE—FartOo—3—)
BETZ v —ICEL R ERE Electric speed controller
BARLTLIEELY,
Use the suitable battery charger
for your battery.
No. 71322B KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH /X 7 1) — GAB42022RE T HIHE 4.
KYOSHO SPEED HOUSE 7.2V - 22HV Ni-MH Battery  FASE## < 725 GAC0100D Gens
No. 71324B KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH /X 71) — ace LiPo/\w7 =707 0 2—%4T
KYOSHO SPEED HOUSE 7.2V - 36HV Ni-MH Battery AL T</ZELY,
No. GAB1202PB Gens ace PSE LiPo HV 6000 (100C/7.6V/LCG) Always use battery protector
GA-B-100C-6000-2S1P-HC-49-HV-LCG GAC0100D Gens ace LiPo battery [ ] &E*&
No. GAB4202  Gens ace LiPo 4000 A+ L-— /X% (60C/7.4V) protector when charging GAB4202. Receiver
Gens ace LiPo 4000 Straight Pack (60C/7.4V) No.82135
Syncro KR-331
HMt—4%2— /ESC(RE—Farvtao—7-) %{g% (&)
Motor / Electric speed controller Receiver
S=S y—— No.82146
72 E—%— Brushed Motor 7252 L AE—%— Brushless Motor Syncro KRG-331
D A= o
No.70703 No.82245B No.37031 No.37051B ;;;;lvuegvﬁfﬁriﬁ“)
5407 5 AGY =X FEAE—FN\TR JU+ <2408 )b+ >/ 240S ESC
35—5‘5 G2X KA060-91W 7S5 E—42—F TSV LAE—Z— (60A/MAX13.5%2—>)
(> TIV208=2)  BEKESC60ASTSY 19.5T/2WDF3 LE MANS 240SESC | | QI /\w 5 1) —
540 Class G Series KYOSHO SPEED HOUSE LE MANS 240S (60A/MAX13.5Turn) Batt
Motor G2X KA060-91W Brushed WP Brushless Motor Aa atiery
(Single 20Turn) ESC 60A S-plug (19.5T/2WD) A I




70/RD#(E PREPARE RADIO TRANSMISSION

@O RETDIEFICLIeh>TEY FLET,

Set up the radio as explained below.

MKT-231P+Hx{EM £ KRI31GERIE. 75 LRAE—2—%AIICERHA
This manual uses KT-231P+, KR331G and brushless motor as examples.

KR331IGREHIE Y v A OZABL TLBDTHEYPTVRECOETETR—FLET,

The KR331G receiver has a built-in gyro, which supports driving on slippery surfaces.

LED
LED Lamp

A 01V e O %
Fail Safe Button

1

1

ON :
OFF Y|\ I
Y 1

_ . :

1

~ e e e e = = = =

& Wy T)—
Battery \
WAC-Favba-5-60 4 El'n W —r—T
\ Electronic Speed Controller (ESC) Sensor Cable
\ . -
HEEH c 4
. ﬁ Transmitter o —

l [ W27 WE—%—
= Switch Motor
\ . ON
| 63 1] oFF
% %

| ava
WR77UYTH—R Antenna
Steering Servo

° WG

Receiver

AT AT AR B —
— Binding Connector

@& BEF @START

KERICENELY TS, Insert batteries into the Transmitter.

Y —R/ESCO— FEZEHIC DR, Connect the Servo/ESC Plug to the Receiver.

U LERRICEY MBS, Set trims of transmitter to center.

EEMDRAA v FEANS, Switch "ON" the Transmitter.

Ny T — EESCEHERRT B, Connect the Battery Plug to ESC.

ESCDRA v FHAND, Switch "ON" the Electronic Speed Controler.

| 7 WA P 27k I I Binding.

BESCEtwy b7V TT B, B Setup the ESC.

FNUA—EED L TE—Z—DEWNTWVBHHES, Operate the Throttle Trigger to check if the Motor move correctly.
INY BIVEEND L TH — RO BN T LB HDHESS, Operate the Steering Wheel to check if the Servo move correctly.
@R hBEF @FINISH

ESCDR Ay F&Y)%, Swith "OFF" the Electronic Speed Controler.

EEMDRA v FEY) S, Swith "OFF" the Transmitter.

> 70Kty FEEAGE, B2k, Ny T —EGRUTRS Y FONICT BHilc, &7
¥ Y—EBDLICEE. 24 VHEETERLSICLTLIEEL,
When installing your radio system in your model, always make sure to set your model on
a stand so the wheels are free from any traction before turning on your radio and or
connecting your motor for the first time.

AR
Caution




$H37 TRIM;E= / BEFORE YOU BEGIN

M TORNCTRDOZ EITERBLTLLLEE W,

O DFHAEZRCFidr. WEEERT B,
O+ FDABRZHEN DD,

KA—AR. REDHBVE LS. BEVRDDIRFTEL Lt TI—F—BEHAE] ETTEEILEL,
QN EGEROFLPY A XAZMEAGWVK S ICHEZSE(IC L THE LEHSHEIITS. .

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s construction.
@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

FvMIE EPRENES EX P MIEBRD Z KA TWE Y, SHBAEICIERETEA BVE T DO THEEL THSMHEII TTLEELY,
This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERFD Y1 X / OTHER HARDWARE

3x10mm EX 3x12mm HZEX 3mm Jyy—-Fvh E2 EVVY 4.8mm R—Jb 5x10mm 771>
Screw F/H Screw Washer * Nut E-ring Ball 5 Ball Bearing
mm

1 o l !
@%ﬁm @D?ﬂﬁm @@ &y 90 |

10mm
@ X DiEFE / SCREWS
EX FrvTER YIERX yhEX
Screw Cap Screw Flat Head (F/H) Screw Set Screw
Ol OQlm  (©))mmm om
DR
Explanation of the part number AT TH

Assembly Instruction

E@ 5C2428

SUF—WTIRAFY IIN—Y DRE
Part number of plastic parts with a runner.

SC226B

SC240

\ BE2/\—YHt v
ﬂmmmmmﬂmi TNTVWEERE
: — Part number by which
5222@) /5C223@ different parts are set
selling.

1-522608
CAP M2.6x8mm

1-N2620
Nut M2.6

Servo Saver Set (Scorpion 2014)
H—RteAN\—tv b (RO—EF>2014)

55 O
5
7
d)

Front Shock Set (Scorpion 2014)
Zarbravoty b (RO—EF2014)

FEAEICEONTVBE I — T DA

Symbols used throughout the instruction manual, comprise:

ARLUCHIITSRR, xI0vIEIE RS, R~ B, 24y MEIZTS(H1),
Pay close attention Apply threadlocker True-to-scale diagram. X Assemble as many

here! (screw cement). times as specified.
REITEER, / B ERITEE TS, ‘ CI#hvrd3, AR,
Note the direction. el Apply instant glue U@ Cut off shaded portion. For Right.

(CA glue, super glue).

HSIEICHEIITS, RS Ao il 2mmDNEBIS (). AR,
Assemble in the X Must be purchased Drill holes with the L For Left.

specified order. separately! Specified diameter.

TIVRERS, N JETALOICHEIITS, EGRLCKIICHEII TS,

Apply grease. e-,’ Ensure smooth, non-binding Assemble left and right
movement when assembling. sides the same way.




Screws / % J%am

D H) () om R
1-E020 X8 1-N4055N x6 1-832606H x5 SCB003B @/ SC219BKB @ x5
E-Ring(E2.0) Nut (M4x5.5) Nylon Flat Head Screw (M2.6x6) Flange BH M3x10mm
EUVY Fvb Aoy HIER (A\YIR) TV IREVTPER
=) (©) .
1-E030 X1 1-833008H x17 Snap "7iD 4mm
E-Ring(E3.0) Flat Head Screw (M3x8) Aty7EY
~ 1-N4056FNB x1 F5E2 (n0H2)
EVYY Nut (M4x5.6) Flanged Nylon
Fub 7509 1Ay %
@ UWMMWMM 92638 X3
. Snap Pin 6mm
[} 1-833012H x4 2FyTEY
1.E050 x4 1-5530038 x6 Flat Head Screw (M3x12)
. Set Screw (M3x3) HSER (NYIR)
E-Ring(E5.0) ByRrER
EVVY D
" BRG405 x7
Hﬂﬂﬂm @ R Shied anlnl,]? (4x8x3)
=/ U 1-533015H X6 YmIVERTYYT
1-N2620 x8 SC206BG) x2 Flat Head Screw (M3x15)
Nut (M2.6x2.0) Set Scrgw (M5x5) HIER (AYIR)
Fub Ty hEX
— @ (HMMMMM BRG407 x1
{ ) S\ Shield Bearing (5x10x4)
B m:h]]ﬂmmmmﬂ]ﬂmmmm 1-S13008H X9 I—=IVRRT YT
1-N3024 x8 1-522608 x14 Button Screw (Hex/M3x8)
Nut (M3x2.4) Cap Screw (M2.6x8) REVER (AHR)
Fuk FryTER D
{, Bﬂ ~ @ "|||||||\||||\||||||||||||||||\||||\||||||||||||||||\|||||||| BRG410 x4
“I\|||\I|\|\|I\II\I|\||\|I\I\II\III\II\II\I\II\II\II\I\ 1519015H 8 Shield Bearing (6x10x3)
1-N3033N x8 1-522612 x4 Bution Screw (HexM3x15) = JURRTY Y
Nut (M3x3.3) Nylon Cap Screw (M2.6x12) SN
Fyk 40> £y TR
O e
‘.’ H O) [ m
“I\II|\||\I\II\II\I|\|I\II\I\I|\||I\||\I|\|\|I\II\III\II\I\II\II\II\II\I\ I
1-N4032 x2 1-822616 x2 SC244B® x1 BRG414 x2
Nut (M4x3.2) Cap Screw (M2.6x16) Button Screw Hex M4x40mm Shield Bearing (10x15x4)
Fvh FryTER REVER (N\YIR) I=IVRRT VY
Rubber Parts / 5)\—)\—
SC216B x2 SC238C x1 ORGO03B x4 ORGO3BK x1
Slipper Pad Dust boot O-Ring (P3/Orange) O-Ring (P3/Black) Front Tire (Hard)
YURIASIAVIN AANT =Y 07 (P3IALY) 07 (P3ITZvY) AV MAF (\=R)
SC217B x1 SC222@ 1 SC223@ / SC222-04 x4 SC228B@® x2 SCT002MB
Diff Gasket & Screw Set Shock Gasket O-Ring (SS048 4.8x1) Rear Tire (Medium / with Inner)
TIHATY My b YIVIHRT YR 0-1)>/%7(55048 4.8x1) VY RAY (ETAT LI AV F—1)




Metal Parts / X% )LI\—Y

SC222()/5C223Q x4
Seal Cartridge
I=IVh—tUyY

O O

SC222@ x2
Shock Case S
23v7r—2AS

Il I
SC222-01 x2

Front Shock Shaft
A=AV PZ A

[
| SC245B x1

Roll Bar (BEETLE2014)
O—JbI—(E—L 2014)

SC225B@ x1 SC225B@ x1
Counter Pinion Gear Spur Gear Crip
VAl Sl AN=F¥91)y T

(TN
SC228B@) x2

SC215B x2
Slipper Plate
A)yN=TL—h

SC229B@ x1
Final Pinion Gear

T7AFIVEZFV+Y

SC229B® x1

[

SC226B@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

VWA

SC226B x1
Servo Saver Spring
HF—REe—\-2TV5

SC234@ x2
Drive Washer
RSATTvv—

—

SC234Q x2
Screw Pin (2x11xM4)
ATV)2—E(2x11xM4)

SC222-02B X2 ( Diff Gear
Front Shock Spring Diff Bevel Gea r26T TIFY
70+ 29 IAT Y TINNILA26T
48
@ D: SC228B@ xd @ SC236B x2
SC223@ x2 o X Up Right King pin
iff Bevel Gear 10T = LGN
Shock Case M A s TvToA Ty
23vlr—aM 4
SC229B@ x1 .
Counter G
| I L] Pyl . g
SC223-01 x2 SC228B@® x2 SC240 x8
Rear Shock Shaft Bevel Shaft 5.8mmxM2.6 Pivot Ball
URGZCTM2 AN ANV F T+ 5.8mmxM2.6ERY bR—)L
e, ©)(mm
SC228B@/UMB12( x2
1.5x9 Pin SC241 x4
159> SC2308@ x1 5.8mmxM3 Pivot Ball
Pinion Gear (31T) 5.8mmxM3ERY bR—)L
EZAVFv(317)
5C223-02 x2
Rear Shock Spring
DRZEC VA [:@
28
SC242B x2
4.8mmxM2.6 Ball Nut
SC228B@ x2 .
‘ ‘ Waher (5x12¢0.15) 4.8mmxM2.678—)LFw k
SC237B x1 7y —(5x12x0.15) SC230BQ x1
Front Sus Joint Pinion Gear (28T)
OYMRYIA VR B4 (281)
1] =
Ol SC231BO x2 EU g,“#%f? 2
SC231B@ x2 Rear Sus Post S SC231B@ x2 Diff Sha .
3x44mm Shaft P ZRARS Rear Sus Post L TV
3xddmm ¥+ 7 b A 2R A RL
SC2358@ x1 SC235B@® x1 SC235B@ x1 SC235B@® x1
Main Gear Shaft Counter Gear Shaft Spacer Slipper Spring
A VFYIv T+ HoVa—Frov Tk AN—Hf— Ay IN=RT )5
0
[
SC244B @ x1 SC239B x1 / \
Front Body Post Front Arm Shaft

7OV RTAITV

7Y=L v Tk




Metal Parts / X% )LI\—Y

SC209B x1
Servo Saver Mount
=R ANk

Front Lower Arm
707 RT L

7

SC203B x2
Rear Sus Arm
YV R7—L

SC207B SC211 x1

Steering Knuckle Set = Rear Shock Stay
ATTIGFy oIy b VYavyxT—
SC205@ x1
Top Cover
by THN—

SC208B x2
Front Shock Stay
7AYbhavIRT—

SC212B x1

~———

SC205@ x1

Gear Box Mount
FRVIAR TV b
Gear Box
FURYIR
@) O
SC206B@ x2
g Pivot
/ \ \ ERyh @
| °( e Oe
‘ / SC206B
N\ # Arm Shaft BIock\Set @
SC205@ x1 robyrzhIRyTesh LD SC213x1pcs
Side Qovg( SC219BKB @ x1 Motor Plate
YA RHN— Hatch Post T—4—7L—+t
INYFRAS
[ D - —
s . © 00000 © 4 SO 20
O O Body Post Hatch Stopper
SC210 x1 RTARAS INYF R IN—
Rear Sus Plate
Y R7TL—k

ngununn

SC243B@ x1

Steering Linkage Rod
ATV r=yay R

IO IO @ 1l @ %::ﬂ:[ﬂﬂ[[[@
SC243BO x2

Tie Rod M3x60mm SC232B x2 SC233 x2

240y R Swing Shaft Rear Wheel Axle
RAVT v T+ YYRA=IVTIAIL

(U OO

SC243BO x2 SC201B x2

Tie Rod M3x30mm Main Chassis °

AR AV Y—

10




Plastic Parts / 7S XF v I\—Y

O

4 e GHEEAS] %
cofdbc o

A

[QYESHE Jepan ‘ /
SC219BKB x1 )
Radio Box Set 'I
SIVFRYIRY b é
7

SC222-03B x2
Shock Plastic Parts Set
23vyTIN=UtEyh

SCHO04Y x2
Rear Wheel
DYRA=)b

SC226B x1
Servo Saver Set
P S AR A

——————

SCHO03Y X
Front Wheel
78V hRA—Ib

\‘l“"‘

e
\
SCB003B @ x1

g
Helmet

AJbA YR

TIr=AFvvT

5.8mm Ball End
R—JLIVR58¢

ﬂ 1

©_ ]
SC221B x1
Rear Roll Cage Set
Jro—ILr—otvh

@ ]

SC244B x1

N BEETLE2014 Body Mount
E—=ML2014RTA TV S

SC225B® x1 SC225B@ x1
Spur Gear 41T Spur Gear 38T
RN=FY41T RIN—F4738T

SC227B x1

Front Bumper

70OV M\VIN=

C_T |

1708B@ x1 1708B® x1
Antenna cap Antenna pipe

Ty T FYrFIAT




OV v —
Chassis Front

1-N3024
Nut M3 Q‘

y; LS13015H
9 BH M3x15mm

1-522616
CAP M2.6x16mm

(G

1-522608

CAP M2.6x8nN

SC2088B

sc22188

N
S
N

[

2
Rocs

:1‘ S 22188
Front
1-522608

SC208B

(i

CAP M2.6x8mm

1-S13015H
BH M3x15mm

1-522616
CAP M2.6x16mm

H—ReA1\—
Servo Saver

E@ SC2428

1-522608
CAP M2.6x8mm

12




3 H—REA/\—
Servo Saver

1-E050
E5 Clip

5C2268 (D

HY—REAIN—=< I+
Servo Saver Mount

Ol

5C244B(®
BH M4x40mm

SC2098

: *f'r'ﬂﬁ‘@”“”‘m%r‘”*‘ %

Ay S <HIKHEDODET
e_f Check Move Free

—————————————————————

G e
i Q —=0.5mm i

_____________________

13




A Vv —
Main Chassis

e N
r_— OIS ZBDEET
i | ine Up N

1-533015H
FH M3x15mm

1—S33012H/

FH M3x12mm

( N

} TaE
| Down Face

J
|
9SC212B
1-S33012H
FH M3x12mm
~N

ROKRICSA >V ZEDOEEY
Line Up

O
)

e
1

.

® 4 O [
L

Diff Gear

Gear Box

BRGA14

BB 10x15x4mm

o RS AN—TZETBENENT )T =FELEE,

il X L—XICEIBHEODET,

Diff Unit

BRG414
BB 10x15x4mm

5C205 @

I'hit with a driver lightly and make a bearing matched,
and makes sure whether you go around smoothly.

1-S13008H
BH M3x8mm

1-522608
CAP M2.6x8mm

14




Y3y IR7—
Rear Shock Stay

1-S13008H
BH M3x8mm

1-S13015H
BH M3x15mm

m
/P

1-S13008H
BH M3x8mm 1-S13015H
BH M3x15mm
E—5— ) N
Motor
[OW
@)
@,Q.
83:1
SC230B ©® SC230B (®
Motor Pinion Motor Pinion
31T 28T
SC225B @ SC225B (®
Spur Gears Spur Gears
5c22580@ 41T
J

HDRICEDEEY
Line Up

1-553003
SS M3x3mm
1-S33008H

FH M3x8mm sc22188

J

BRG405

92643
R-Pin 4mm

BB 4x8x3mm

ORGO3BK
O-Ring P3 Black

15




Do not over tighten!

WO ETR!

1-522612
CAP M2.6x12mm

sc2218H

»

2

N

Do not over tighten!

oI ETE!

CAP M2.6x12mm

HI\III\II\II\I\II\II\II\III\I\I\III\II\II\II\I\II\II\II
1-522612

1-N3033N
Nylon Nut M3

FH M3x8mm

1-S33008H
x5pcs

1-N3033N
Nylon Nut M3

FYRvIR

Gear Box

10/

16



m Javbyayy vvavy P .
Front Shock / Rear Shock [E] JOvhavy  Uvgvs
Front Shock Rear Shock

#300cst
(25wt)

5C222@ /50223 @ /
5C222-04

5C222-02B

m Y HRT7—Ls
Rear Sus Arm

©—0O [I——
I SC234d

BRG410

5C234@

BRG410
BB 6x10x3mm

sC241

17




Yy ZRA R
Rear Sus Post

SC2318@

sC2318@

1-533008H
FH M3x8mm

1-S33015H
FH M3x15mm

/

\//
)

>
\/\ 5C2318@

N

52318 @

AE NKIEAEDNHIET
Hole has direction

1-S33008H
FH M3x8mm

RAVTIvTh
Swing Shaft

%
BYET
Apply oil

V&

Py © «
1-553003
SS M3x3mm

T4 %
ZBYET
Apply oil

~

18




m Jyavy
Rear Shock

BT ETR!
r.-

il Do not over tighten!

H
1-N3033N
Nylon Nut M3

m a—JbN—
Roll Bar

sc2448M

@ ‘||||||||||||||||\IIII||||||||||II\IIII\IIIIIIIIIIIIIIII\IIII\

1-513015H
BH M3x15mm

1-S33012H
FH M3x12mm

i

© [ Jmmm

1-522608
CAP M2.6x8mm

sc2448

SC2458

1-N3033N
Nylon Nut M3

1-S33008H
FH M3x8mm




IOV Ma7YRT— L
Front Lower Arm

SC236B

FAINEEB)ET

r'- Apply oil

AN EB)ET
. Apply oil -

ATT7ITFY oIV
Steering Knuckle

FAINEBVET
. Apply oil

20

{
FTAIWEEVET Y




JO0YhvRZ2—70vY
Front Caster Block

4 N\
[E] IS.Smm

m TyIN— 24Oy R

Upper / Tie Rod

<>

S

LA43B
DA

sc222-0388

5C2438(®

5C2438 @

m ZOVFAFH AR VY
Front Suspension

HWHTEER!
Do not over tighten!

21




AY
m
< <
X3
P c
Wm
v
Aw
’ -
a5
N

22|

O

5C2068 @)
SS M5x5mm

FAINEE)E

Apply oil

70V M\ IN—
Front Bumper

23

SC2278B

1-533008H
FH M3x8mm

22



DT EEFER!
Do not over tighten! '

RTTITH =R
Steering Servo

RDTEN27ImmENRVIES
AN—H—ZFENFT
Use Spacers If longe than 27mm

27mm

23




ARYIR

>

Radio Box

26/

1-522608
CAP M2.6x8mm

5_

RX/ Speed Controller

2=

27

_5_

AE—=Farkno

Double-sided Tape

WmET—

24



m 7UFFRIVE
Antenna Mount

i
1-553003

SS M3x3mm @ — 17088 @

Ay F f

Switch

WET—7 e
Double-sided Tape
1-513008H
BH M3x8mm

AF7Iv7ayk
Steering Rod

>
sc2268Hl @

5C2438@

( N
[E] @— |
—— SC226B¢4 =
Z SANWA. = 1-532606H 5C238C
@ @ — KO | FH M2.6x6mm
> KS4241-08M |

57 SC2268H

)

@ = @ HITEC
"A

@ N-fscms
A FUTABA

(N (O (o)




FENF LA,
Not Included

i

:/ﬁ%ﬂﬂ,@w

\V / ;L..

ST —RR—V BRI,

Y

SCB0038 @

17
Parallel

:F\:/

1—FIIVEREL Y —RMIBD
Make sure throttle servo is in neutral position before installing servo horn.

AF7Ivayvk
Steering Rod
A0y MU—RD

IALVT
Wing

-
92643
R-Pin 4mm

26



Vs

1%
I

e

32 B

SCT002MB @

SCHO004Y

SCT002MB (D)

RA—Ib
Wheel

Tire/

<\
4

1-N4055N
Nylon Nut M4

(©)

-
.

BRG405
BB 4x8x3mm

27



34

@ EERilc. FHRTHPLShELS,
Before painting, use a neutral detergent
to remove any oil residues and dirt.

@ EHFF/NyTr—IERS
SEICLTLIEE W,
Refer to the pictures on the
box for the color scheme.

Chrome Silver or Silver Color

RIA—RRA SBRATL—EHFENIZEL,

Use polycarbonate spray.

@O AF VI T=TERDELSICRBICEEVE T,

Spray masking tape inside.

O 2E%. RFPREOREL=—)L
V—RZEFENLTHEL,
After painting, remove the
protective film from the
body shell.

BBBBBBB

28




4

@

e

Iy
b/

NLVN I FTH=IV
Paint / Decal

SHO
Qoo ocd

®
e ooy
il S

OFF-ROAD RACER OFF-ROAD RACER OFF-ROAD 2122014 KYOSHO PRINTED INTATWAN

(8]

2
| icynsHO

X

bl

A, ING TEAM S e
ING TEAM & % Volkswagen

icynshn Y

T4

BEEMEE

BEERIE

29



i

mET—7
Double-sided Tape

SCB003B @

SCB002B (9

SCB003B (D)

SCB003B @
Flange BH M3x10mm

OPTION
HOLE @5mm NzHFET

97054-2C

LED LightUnit ~ LEDZh1Zwh

White LED

92638
R-Pin 6mm

92638
R-Pin 6mm

30




Ny71)—
Battery

31




4#2E / EXPLODED VIEW

[A(sc2078@)
sc2078 @

1-N4055N

BRG405

1-N3033N~__

7\
AN
D RS
i\ >
4 2

SC227B

sc2438@

sc2068 @

A
A\

)) O
)

SC240

/
&
A Msca06: @
QJ R (sc206@)

)
-
52448 @

1-N4055N
M5O
R(sc204®)

SC2398

SC208B

1-S13015H

SC201B

523180
N

1-N3033N

sc222-0386

1-N3024

SC245B

1-553003

€ sc2318(d)

=

H——5c2318@
s‘ '
1-N3033N

52436 @

sC2198kB (D)

sc2198k8 @

A ——

SC219BKB

sc2198k8 @

N

Ak 1-513008H
s, E/
\.//

— g5

sc222038H i ‘

1-522608

170889*@

1-532606H 17088@ I

&é sc226: 1 EI A

~
/sc2423 *
&

1-553003

S |

5C226B

T

1-S13008H
AN @
3

- scaioekeEl
7;,;

“::Dv\” J\

1-522608

sc2198ks

1-N3033N

/"N3024 sc2198k8 @
. ° &
1-522612
/ -
~ -513015H
i SC28 S—1-N4032 ~
¢ $33008H \ T
'|_
, MLA43B sc2438(9 LA43B 1-513008H
scoesld — S=— @@_ﬁ. - | g
i S g sc205@
175226087% [ See P35
- = 1-553003 \
sc2438() = % |
1-533015H ‘ : \
1-533008H 1-513015H sc2308@ /\ (0} t:\:\}/
SC241 ) > |
LA1E 1-533008H -

SC2098

© Copyright 2025 KYOSHO CORPORATION / Z:fERTiRE 5

1-N4032*

S &
1-N2620
5c2268 @)
)

=

sc2448 (®

1-N3024_X

\
@
SC234\

BRG410

¥
1-S13008H<m

sc2218Hl

1-522608

SC2328B

1-N3033N

BRG405

BEETLE

32

33




4% / EXPLODED VIEW

mET—7
Double-sided Tape

’% scB0028 (O

=G
| i«
scB0038 (®
% scB0038 @
sc2288 @
ume12(®
sc2288 @)
1-532606H
s 52298 @ 5C23§@ @
1-N4056FNB
o o
BRG407 i\ 2
‘\
) &’ SC2168
\ ; w
sc2358® ROBICEDEET
il Line Up

SC213

34




SCHO03Y

Front SC222

%czzzfoasﬁ
o=
g 1522608
$C222-028
C

Rear SC223

C I

[0

5scT002MB (9

O —s502@ /522204
- |

) s2@ =

$C222-01 /

@— sc222-038 M

)

(@)

sc222-038E

—5023@

—son @\ /

25 1-E020 ) 1-£020

&) — sl —— 5c222-038
=) 1-E020 \ & 1-E020
&) — s22-038H @ @ —sc222-038H
™ ORGO38B (=)——0RG038

% sc222-03[1 %7 sc222-038 [

C—san@/
=
] =2
) scn@®

5C222-04

5C223-01

@ — sc222-03Hd
©
i@ sc222-038 81

sc2256 @

m 6.9 :1

5C2308@ SC225B @

Motor Pinion S G

31T Gear purears
38T

8.3: 1

SC230B®

Motor Pinion §C22563®
28T Gear 4?? ears

35



BEETLE Parts List

1708B
1 |

© xdpcs O xdpes

Color Antenna (Black/4pcs)
NZ—TVTFBF vy THEEA)

x10pcs

E-Ring (E3.0/10pcs)
EY>7(E3.0/10A)

SS

[ xt0pcs

x10pcs

@ x10pcs

Set Screw (M3x3/10pcs)
tv FEZ(M3x3/10A)

E-Ring (E2.0/10pcs)
EY > %(E2.0/10A)

E-Ring (E5.0/10pcs)
EU > J(E5.0/10A)

=\
© B
N~ 7

Nut (M4x3.2/10pcs)
Fv F(M4x3.2/10A)

92638

Snap Pin (10Pcs)
R+ v TEV(I0A)

1-513008H [ 1-S13015H E
O (mm |7 O (|| (Gl

x10pcs x10pcs
Button Screw (Hex/M3x8/10pcs) Button Screw (Hex/M3x15/10pcs) Snap Pin (4mm/10Pcs)
R+ TEZ(A4mm/10A)

ARV ER(M3x8)(NY 7 Z/10A) REVEZ(M3X15)(N\Y 7 Z/10A)

1-S22608
cs Emmwﬂmmﬂﬂﬂ]ﬂ]ﬂﬂﬂ

x5pcs

Cap Screw (M2.6x8/5pcs)
Fv v TEZ(M2.6x8/5A)

x10pcs

Nut (M2.6x2.0/10pcs)
+v F(M2.6x2.0/10A)

/N

<> H x10pcs
o/

Nut (M3x2.4/10pcs)
v F(M3x2.4/10A)

e

Nut (M3x3.3) Nylon (5pcs)
Fv MM3x33) F1B7 (5A)

1-N4056FNB

x5pcs

7\
HD X5pcs
S

Nut (M4x5.5) Nylon (5pcs)
+v F(M4x5.5) F440> (5A)

Nut (M4x5.6) Flanged Nylon (5pcs)
Fv MMax5.6) 75> F40V(5A)

cs

x5pcs

Cap Screw (M2.6x12/5pcs)
Fv v TEZ(M2.6x12/5A)

CsS
HI\||\|\||\|||\||\||\|\||\||\||\|||\|\|\|||\||\|I\II\I\II\III\II\II\I\II\
x5pcs

Cap Screw (M2.6x16/5pcs)
F v v TEZ(M2.6x16/5A)

FH FH FH FH
(©)mm || (o) mmm || () | mmm
x10pcs x10pcs x10pcs x10pcs
Flat Head Screw Flat Head Screw Flat Head Screw Flat Head Screw
(M2.6x6/10pcs) (Hex/M3x8/10pcs) (Hex/M3x12/10pcs) (Hex/M3x15/10pcs)
5 ER(M2.6x6) 3 EZ(M3x8) HZEZX(M3x12) HZEZ(M3x15)
(N 7 Z/10A) (N7 Z/10A) (N 7 Z/10A) (N7 Z/10A)

|

Ol

x4pcs X2pcs
X2pcs
Shield Bearing Shield Bearing Shield Bearing Shield Bearing
(4x8x3)4Pcs (5x10x4)4Pcs (6x10x3)2Pcs (10x15x4)2Pcs
Y=V RRT YV Y=V RRT YV Y=V RRT YV Y=V RRT UV
(4x8x3)4A (5x10x4)4A (6x10x3)2A (10x15x4) 2A

Ol

ORG03B ORGO03BK

©I

O-Ring (P3/Orange) O-Ring (P3/Black)
10P

10Pcs
OUVJ(P3ITSvY)
10A

cs
oI (P3FLY)
10A

36

SC201B

x2pcs

o

Main Chassis (Scorpion 2014)
AV Vv Y— (RO—EF2014)

SC203B SC204
/]

Rear Sus Arm (Scorpion 2014)

Front Lower Arm (Scorpion 2014)
VY HR7—L (RO—EF > 2014)

78y bA7HRT7—L (RO—EF > 2014)

SC205 SC206B

Ole

SS M5x5mm x2pcs

Gear Box (Scorpion 2014)
FrYRy IR (Ra—EF>2014)

T—LYv7 70y oty b (RO—EF Y 2014)

SC207B SC208B

x2pcs

Steering Knuckle Set (Scorpion 2014)

Front Shock Stay (Scorpion 2014)
RFTIVTFy Iy b (RO—EZ> 2014)

78Y b3y R7— (Ra-EF Y 2014)

Servo Saver Mount (Scorpion 2014)

Rear Sus Plate (Scorpion 2014)
H—REAN- TV (RO—EF > 2014)

YYHRTL— b (Ra—E#2014)

Rear Shock Stay (Scorpion 2014)
U¥yayvyR7— (ROA—E#>2014)

Gear Box Mount (Scorpion 2014)
FYRY VAUV b (RO—EF > 2014)

B
9(Nee Do
©

Motor Plate (Scorpion 2014)
E—42—7L—F (Ra—E#>2014)




BEETLE Parts List

SC215B SC216B SC217B

O @)
x2pcs
O O
X2pcs x2pcs D]l]]]]]ﬂ]]]ﬂ]]l]ﬂ FH M2.6x6mm x4pcs
Slipper Plate Slipper Pad

Diff Gasket & Screw Set
(Scorpion 2014)
TIARTY by b
(RO—E#> 2014)

(2pcs/Scorpion 2014)
AUy IN—=TL—h
QA/ZAO—EH>2014)

(2pcs/Scorpion 2014)
AUy IX=/\y K
QA/ZRO—EA>2014)

SC219BKB (Black)
T s

)

Co o ! 4
. mi o
° 30 a
[~ =] ==
[2) l N C)
(ﬁlﬂﬂﬂﬂﬂmﬂ] © =2, om (]
Flange BH M3x10mm x4pcs ~ R-Pin 4mm x2pcs ~ SS M3x3mm x1pcs ~ BH M3x8mm x6pcs

Radio Box Set (Black/Scorpion 2014)
SIVFRY IRy b (FT5vIIXAT—EF 2014)

o 7mm
x2pcs

Front Shock Shaft (2pcs/Scorpion 2014)
7avtyavyyv7 b QA/RAI-EF 2014)

x2pcs

Front Shock Spring (2pcs/Scorpion 2014)
7Y bravIRTIY QAIRAD—EF > 2014)

SC222-03B SC222-04

@ x4pcs

Shock Plastic Parts Set (Scorpion 2014)
23y Y TIN—YEy b (RO—EF > 2014)

Shock Gasket
10mm (4pcs)
Yav ARy b
10mm (4A)

CAP M2.6x8mm x2pcs

SC221B

(ON

Rear Roll Cage Set (Scorpion 2014)
Uvo—br—vty kb (RO—E#>2014)

SC222

SC223

6.5
: O
$C223-02 x2p0s SC223-01 x2pcs 7 o
@ U E-Ring Z%m x6pcs
0O-Ring P3 Red x2pcs CAP M2.6x8mm x2pcs

Rear Shock Set (Scorpion 2014)
Uvravsty b (RO—E42014)

$C222-04 x2pcs

{1 i

x2pcs

Rear Shock Shaft (2pcs/Scorpion 2014)
U¥oavyovy7 b QAIRI—EF > 2014)

U¥>avIRTV 2T QA/AO—EA > 2014)

x2pcs

Rear Shock Spring (2pcs/Scorpion 2014)

SC225B

Spur Gear Set (Scorpion 2014)
ZAN=F¥ty b (ROA—EF 2014)

©® x2pcs

$C222-01 x2pcs 7

SC222-02B x2pcs (d}
@0 ) [
0O-Ring P3 Red x2pcs E-Ring 2mm x6pcs CAP M2.6x8mm x2pcs

Front Shock Set (Scorpion 2014)
7O braviey b (RO—-EX>2014)

(o) (O) ©
=00 A2 I3 A
ot W
E (b

6 L ©f
E5 Clip x1pcs Nut M4 x1pcs
(o & ©f
BH M4.0x35mm x1pcs  Nylon Nut M4 x1pcs

Servo Saver Set (Scorpion 2014)

H—RteAN\—tv b (ROA—EF > 2014)

SC226B SC227B

W

[
FH M3x8mm x2pcs

Front Bumper (Scorpion 2014)
78Y F\VN— (RO—EF > 2014)

37



BEETLE Parts List
SC228B

SC229B

® x2pcs
® x2pcs © x2pcs © x2pcs
Diff.Inner Parts Set (Scorpion 2014) Gear Set (Scorpion 2014)
FIAVF—=I\—=YEy b (RO—EF>2014) Frty b (RO—E#>2014)

SC230B

SC231B

SC244B SC245B

CAP M2.6x8mm x2pcs

(©)] marmm

FH M3x12mm x2pcs

©

BH M3x15mm x2pcs
=] B]]
o [ve M3 Nylon Nut x2pcs

©) (ummmmmmmm & (G) H

Button Screw Hex M4x40mm x1pcs M4 Nut x2pcs

BEETLE 2014 Body Mount Set

Roll Bar (BEETLE 2014)
E—FV2014RT 4RIV Ry b

O—Jbn\— (E— L 2014)

ﬂ ﬂ
@ x2pcs
[ o
(M SS M3x3mm
SS M3x3mm x2pcs Ox2pes  @x2pes wdpos
Pinion Gear Set (Scorpion 2014) Rear Sus Post set (Scorpion 2014)
EZAvF vy b (Ra—E4>2014) YTHRRZ by b (RO—EF > 2014)

@ [T @

x2pcs

o
L

Rear Wheel Axle (2pcs/Scorpion 2014)
YUY RA—IV7 IRV QA/RD—EA> 2014)

X2pcs

Swing Shaft (2pcs/Scorpion 2014)
RAVG Y%7 QAIRDI—EF > 2014)

x2pcs

H::u@DVJWW
o) [} o)

Drive Washer Set
(2pcs/Scorpion 2014)
RFS4T Ty v—ty b
QA/RO—E#> 2014)

Up Right King pin
(2pcs/Scorpion 2014)
TvTIA M EVTEY
QA/RA2—E#>2014)

Gear Shaft Set (Scorpion 2014)
FrYyv T bty b (RO—EZF>2014)

© |

X2pcs

Front Sus Joint (Scorpion 2014)
7OV MRV a4V (RO—EF Y 2014)

SC239B

L .

Front Arm Shaft (Scorpion 2014)
70V F7—L¥¥7 b (RO—EZF> 2014)

Dust boot (2pcs/Scorpion 2014)
AZRT=Y QA/RAO—EFY2014)

—

T

5.8mmxM2.6 Pivot Ball
(8pcs/Scorpion 2014)

5.8mmxM2.6ER Y R—)b
(BA/RO—E#>2014)

Oﬂ]ﬂ]}]ﬂﬂ] x8pcs

5.8mmxM3 Pivot Ball
(4pcs/Scorpion 2014)
5.8mmxM3ERY rR—)L
(BA/ZO—EA> 2014)

E@ x2pcs

4.8mmxM2.6 Ball Nut
(2pcs/Scorpion 2014)
4.8mmxM2.6R—ILF v b
QA/RO—EA> 2014)

SC243B

gmﬂm

o (D) x2pes

T

amm——mmm @ x2pcs

Tie-Rod Set (Scorpion 2014)
240y FEy b (Ra—E4>2014)

38

E‘EEEEE 'E%:g nE "“'Em

:E?LE EEETLE méa-—ma KW@

OFF-ROAD RACER OFF-

Clear Body Set (BEETLE 2014)
JUTRT Ly b (E—FIV2014)

SCB003B
J R

(®  Flange BH M3x10mm x1pcs

Driver Set (BEETLE 2014)
FS4NnN—€v b (€—FIL2014)

SCHO003Y (YeIIow) SCHO004Y (Yeliow)

Front Wheel (Yellow/2pcs/BEETLE 2014)
70Y kRA—)b (41 TO—2A/E—F)V2014)

SCT001HB (Hard)

Rear Wheel (Yellow/2pcs/BEETLE 2014)
U¥RA—)V (4 ZO0—/2A/E— bV 2014)

SCT002MB (Medium)

® x2pcs

Rear Tire (Medium/2pcs/with Inner/Scorpion 2014)
VY R2AY (2747 LI2AIA 7 — 3/ Z3—EF > 2014)

Front Tire (Hard/2pcs/Scorpion 2014)
7aY b2A4Y (I\—F2A/RA2—EF > 2014)

—

® x2pcs

@ x2pcs

Diff Shaft (2pcs/ULTIMA SC)
F7¥+¥ 7k (2A/ULTIMA SC)

5.8mm Ball End (12pcs)
R—IVIV F58¢ (12A)




BEETLE Option Parts List

SCH001CM /BK/ SCB | SCH002CM / BK/ SCB
CM (Shiny Chrome) _ CM (Shiny Chrome)
BK (Black) BK (Black)
SCB (Satin Chrome) SCB (Satin Chrome)

=
Front Wheel (2pcs/Scorpion 2014)
707 bRA—IV QA/RO—EZ > 2014)

x2pcs

Rear Wheel (2pcs/Scorpion 2014)
UvRA—IV QA/RI—EH> 2014)

SCHO003BK / SCB

BK (Black)

N

Front Wheel (2pcs/BEETLE 2014)
78V bRA—)b QA/E—})IL2014)

SCB (Satin Chrome)

SCH004BK / SCB

BK (Black)
SCB (Satin Chrome)

Rear Wheel (2pcs/BEETLE 2014)
UvRA—IL QA/E— k)L 2014)

WB (White)
BKB (Black) /
SCB (Satin Chrome) ///

For 2.2inch Front Tire

2.2 Front Wheel (2pcs/Scorpion 2014)
224 VFR 7Y bRA—IV QA/RAI—EF > 2014)

SCH005WB / BKB / SCB

SCH006WB / BKB / SCB
WB (White) —
BKB (Black) >
SCB (Satin Chrome)
X2pcs
For 2.2inch Rear Tire
Need SCW020B —
2.2 Rear Wheel (2pcs/Scorpion 2014)
2249 VFB YUV RA—IV QA/RO—EF > 2014)

W (White) —
SCB (Satin Chrome) /72—~ \\
Y (Yellow) / N\

707 bRA—)

SCHO007W (white) / SCB (satin Chrome) / Y (Yellow)

Front Wheel (2pcs/Tomahawk)

U QA/FREKR—7)

W (White) —
SC (Satin Chrome)

Y (Yellow)

YUY RA—Ib

SCHO08W (white) / SC (Satin Chrome) / Y (Yellow)

Rear Wheel (2pcs/Tomahawk)

QA/bRE—Y)

SC (Soft)
MB (Medium)

Front Tire (2pcs/Scorpion 2014)
7Y k24Y QA/RAOD—EX 2014)

O x2pcs

NS
@ x2pcs
Rear Tire (Soft/2pcs/with Inner/Scorpion 2014)
U a4y (V7 2NV F—{HRA2—EF > 2014)

SCTO003H/ MB / SB
H (Hard)
MB (Medium)
SB (Soft)
@ x2pcs

Front Tire/2WD/2.2inch
70 b R2AY/2WD224 VF

SCW001B

x2pcs HD7075

Hard Main Chassis Rail (7075/Scorpion 2014)
N—=FAL VY v—L—)b (7075/20—EF > 2014)

SCW002 SCW003

A For HG Shock A
X2pcs Nut M3 x2pcs ) Nut M3 x2pcs
. x2pcs
©8 P o
Nylon Nut M3 x2pcs Nylon Nut M3 x2pcs
(Jonoom (Jonnm
CAP M2.6x8mm x2pcs CAP M2.6x8mm x2pcs
(i [ Jmommomm (o [ mommmomm
BH M3x15mm x2pcs CAP M2.6x12mm x2pcs BH M3x18mm x2pcs CAP M2.6x12mm x2pcs
Carbon Front Shock Stay Carbon Front Shock Stay
(2pcs/Scorpion 2014) (HG Shock/2pcs/Scorpion 2014)
A—-Rr7aVrr3vIRT— HGYavVBA—Rr7AY b3y I RT—
QA/RI—E#> 2014) QA/RI—E#> 2014)

FH M3x8mm x4pcs FH M3x15mm x4pcs

Carbon Rear Sus Plate (Scorpion 2014)
H—RVYFHYRTL—F (RO—EF>2014)

SCW005

Carbon Rear Shock Stay (Scorpion 2014)
A=KV av I RF— (RO—EF2014)

SCWO006 SCWO007

For HG Shock

(rn ©8 (o o8

BH M3x8mm x3pcs Nut M3 x2pcs BH M3x8mm x3pcs Nut M3 x2pcs
(jumwmn 2] (o 2]

BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs BH M3x15mm x2pcs ~ Nylon Nut M3 x2pcs

Carbon Rear Shock Stay (HG Shock/Scorpion 2014)
HGY 3y Y RA—RV YT 3y I AT~ (RO—EF V2014

D i [ o
FH M3x8mm FH M3x12mm FH M3x15mm
x5pcs x2pcs x4pcs

A—RVFYRY VARV b (RO—EF>2014)

SCW008

Carbon Gear Box Mount (Scorpion 2014)

Universal Swing Shaft (2pcs/Scorpion 2014)
AZN—HIWRL VT2 v T b QAIZT—EF > 2014)

A3

SCWO003 / SC251B
SCWO007 / SC252B

SCW013 SCW014B

HG Shock
Need

HG Shock Set (4pcs/Scorpion 2014)
—EFVHGYav sty b AA/AD—EA > 2014)

[

FH M3x8mm x2pcs

Front Bumper (Small Type/Scorpion 2014)
70 MVIN= (RE=IVEAF/AO—EA > 2014)

39



BEETLE Option Parts List
SCW015 SCW016B

B
-_— §

For Light Bucket

Light Bucket Compatible Roll Cage Set (Scorpion 2014)
SA4 MNTy PRBEA—IVr =Yty b (RO—EF> 2014)

SCWO017

FH M3x10mm x2pcs
'\HH\\HHHHHHHHHHHHHHHHHH\HH Bﬂ
BH M3x25mm x1pcs  Nylon Nut M3 x3pcs

HG Wing Stay Set (Scorpion 2014)
BIEVAVIRTA (RO—EF > 2014)

BH M3x8mm x6pcs

|
Light Bucket Set FH M3x8mm x2pcs

Light Bucket Set (2pcs/Scorpion 2014)
SA RNy by b QA/RO—EZR > 2014)

SCW020B SCW021B

2.2inch
From SCHO005 HD
@ x2pcs
M X2pcs
Xx2pCs x2pcs
Ox20cs e Nylon Nut WA ’
Hex Drive Washer Set (2pcs/Scorpion 2014) HD Slipper Pad (2pcs/Scorpion 2014)
HEX RS54 77y v—ty b QA/RO—EZ > 2014) HD 2 w/N\—/\y F QA/ZATI—E# 2014)

SCW022B

Long W/B Rear Plate Set

(©) | mmmm x4pcs
FH M3x15mm

(o) mm x9pcs
FH M3x8mm

(mm x2pcs
BH M3x5mm

Long W/B Rear Plate Set (273mm/Carbon)
OV RA—IWN=ZU T TL— kv b Q273mm/A—KRY)

SCWwW023 SCWwW028

For SCT002 Metal
HARD

INNER

x2pcs

Mold Inner Sponge (Hard/Scorpion 2014)
E-IVRAVF—RRYY \—F/R3—EF2014)

SCW029

Long W/B

Metal Servo Saver (Scorpion)
AR —REAN— (ROA—EFY)

SCW030

Hard Anodized 7075T6 | | Hard

7075T6
Anodized
(a)
(@ mmm FH M3x12mm  xdpcs Long W/B

HD Gear Box Mount W/B 273mm
(7075 Turbo Scorpion)

HD ¥R 7237 FW/B273mm
(7075 2—RRI—EF)

©m ) x2pcs

HD Rear Sus Plate W/B 273mm (7075 Turbo Scorpion)
HD ) 7#% X7 L— FW/B273mm (7075 #—RRI—EZ>)

40

FAT202SB

® x2pcs

2.2inch
VY24V QNA > F—1)
Rear Tire (2pcs/with Inner)

Rear Tire/Soft/2pcs (Dirt Hog)
DREE G AIIN

LA43RB /H

RB (Red)
H (Hard)

Hard Type

5.8mm Ball End (12pcs)
R—IVITV F58¢p (12A)

PNGS4828 / PNGS4831 UMW602B

Only Fit 28T and 31T only

1]
SS M3x3mm

Steel Pinion Gear

Ball Diff

Ball Diff Set (Ultima SC/DB/RB/RT)
R—=IL7 74y + (ULTIMA SC/DB/RB5/RT5)

PNGS4828 28T 1/48 Pintch ~ PNGS4831 31T 1/48 Pintch

Steel Pinion Gear 1/48 Pitch
AF—IVEZFF¥ 1/48E Y F

OT252BK/GR/OR/R/W /Y BESECE
GR  Peppermint Green
WIDE TYPE OR  Orange
R Red
w White
Y Yellow
© ©

Wing (Javelin)
VAV (FeNUY)

.
ML [© Ty Titanium x2pcs

Titanium Adjust Rod 30mm
FRAYTI ¥ A MO F30mm

97054-2C

SCBO004
for SCW017

LED Light Unit ($5/2 Bulbs/L=400/Clear)
LEDS A b= b (05/24T/L=400/7 )7 )




BEETLE O n Pa t
Brushless Motor

R246-8584

for
Brushless
Motor

Silicone Sensor Cable 210mm LE MANS 240S MOTOR (Brushless/19.5Turn)
YAV —4—7 )b 210mm WV 240S E—%— (F5YLR/1958—)
for
Brushless N - — . N N
Motor
(MAX13.5Turn)

LE MANS 240S ESC
LE MANS 240S ESC (for Brushless/MAX13.5Turn) Syncro 2.4GHz TWRx Set wiGyro) | | — T T T T T T T T T T T T
IV 240SESC (75 L RA/MAX13.5%—>) Syncro 2.4GHz ER{EMt v b (Vv 1 OREK)

Brushed Motor
70703 82245B

Brushed Brushed

540Class G-Series Motor G2X(Single 20) 60A Brushed ESC KSH KA060-91W
5407 5 X GV 1) —XE—4%— G2X(Single 20) KA060-91W 7'5 < E—% —F BH7KESC60A ST S &

{
EP Starter Pack Plus
EPREZ—B—INv I TS

¥ —ER/N—VERFEL TLWRW =Y B D £3,
Z0iHE, RE/N—YSEENTZASINTVNET,
Note that some parts are not sold as spare parts! \ }\

(=] ;b ]
K ANRT (AT 3 VIS—YIIRIEWEBY 1 & B IEE W,
Please see the website for spare & option parts prices.

www.kyosho.com [=*

41



"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEZIIAERERICRSETWEEEZEXT

OBRmEIHOULIED BLUTUESTLBETEART /=Y P AT aV/\—VEEA
U JTERDICEITENTEED,

ON—VIERETEEBALTWLLEM BEICITHRVWESIF. ZEAY A
Vv I THATEIENTEEXT,

XEXIWAEICE DREEFHRDERD T, RBWEBY 1 M TZHRESEZ W,
XBETFEAREE - LIPAREXCIRBEEEEX LOBHICED. EnZBAN SN
LT DTHOMUSHSTHELIEE,

1.FTRBETHRDHLLTIES L,

FTE.BELDOBIEN. COEBESBEVNKRD WS WeBIEICSERECLEVN SHFED/S—YDIEEH
HNILEIBATEE T, ZDORICHEI /BULERBAZE 2 RIFEICHRDEBAN A L—XICIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETESHEDO/NN =YD R xRN ST BETH . RBOTAY T4 Vv N\—VERE MBI NIEZFDOH TEXTEEXT,
TAYSAVI—YVEEBIE. CHLED/—YDRBVPHESZEEREICEXLTLESIVW. EEERBEREZHEIIA VLW EITNh
B CTI . BEROCBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: BURFRAE TRER B: BETRELR/IN—Y%Z C: 2iEXHS5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 l\e_\yEﬁE

RIS ZD

A7V H—H

BHENTY,

\. J

2.B[EICTTITRRWVERIE Z@AYSIYYav 7 THBATEET,

( )
REAYZAIaYv T THBAT S,
[m] -2 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, E
\_ )
REkistt

T243-0021 #FRIEEARTEBE3050 ERFZIARALVHZI—TF
OEBVWA I I ——HREXT
EiE 046-229-4115 Zf1M - B~ (fiffE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWS TS E

K<

CNS5DY—EREFERICRSETEEZFET

B TED, BELTHTEF VD BOAREZSTVE LS, THANEE W

= o2 BRAREH T ld, REL—Y —REABINAYE RS,
s 8 ALY MEEASMLETORE, SBELLED, TROSME LRI
227 CREFEECRAOSA. 77 v RELBEETEED <RI,

RENDOEBWSEE > TREI1—Y —HE,

REIICEAVEEORIE, "REI - —MEHKEIC BB LS W,

BEWEGEORIE. BFTICEMWEN /EEGAEE CASD S X, i/ BRGREOR-IVH, TEES, feES
(F—No)ZzBWBRE, BRBENCEFMICHEMS TS,

zszcosmnatir: 040-229-41 15 =sscosmuati Bl~em@nsR%R)13:00~1800.

axcosmvaes: 046-229-1501 Griiimmetsy s sor

BECORBMLAtR : T243-0021 #E/IE BEXRM MHE3050 ERFIARXA VT T—TF
RERAStt I ——HERET

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG ARG FAXEZIEEETEEDLIEEIWVWBE XL R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.30614C  |@®% | E—KIL )
&% BLEFE |HBA
CHATE (e S <1 £ A H
>MEF A—=h—% [5LRES . ET—4—
70w SRR 15,
ysva
K4 R/CHE # F
=i T
7R a8
75 8
ZEED =
iR EEE ( ) FAX ( )
= )= [
Mgk | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HAS : @ | ZNo.cmerm )
— N\
BEIWEE AR a8/ RS mEoc— VB OBRES (F—No)EAWSEE. BEN BENICTEALLEE L,
\_ J

XRERARE TR, BEROBEBABROREICHEANTED T, BERLDO, EXRUBHVAEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBAZRE | CHE=E ICRRH
LIcDRRIBEL5BIERBDELA. (1)BEROFFOEREER T BB, QFRICEDEHTRAEREZ I LHE, QY —EXDREDHUHOEFEELICHTT 2158,



IKKyOSHO

HE FINEST RADIO CONTROL MODELS

REHRA S

T243-0021 #F/I|EEARMEEI050 ERFT I ZANAA VS5 T—TF
@1 — T —HAEEEEE 046-229-4115

[(X-h—EEouEBSEERL T BEWAEIE  BE~2R@RE%EKR<)13:00~18:00
ZRIR/CELLHELED, | ees22506-1 PRINTED IN TAIWAN

F77 77T s s ! =« ) |




	P001 Beetle_out
	P002 Beetle_out
	P003 Beetle_out
	P004 Beetle_out
	P006 Beetle_out
	P008 Beetle_out
	P009 Beetle_out
	P010 Beetle_out
	P011 Beetle_out
	P032-033 Beetle EX_out
	P042 kounyuu_out
	P043 FAX_out



